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Ref: 12070A/21/12/2023

COMPRESSIVE STRENGTH OF PAVERS
S. MARKING PLAN SIZE TESTING COMPRESSIVE STRENGTH
NO. AREA (cm) DATE
(sq.cm) (kg/ em”) (psi)

1. Eco Pavers 200.00 10x20x 8 21.12.23 547.57 7788

2. - " =" " 51748 7360

3 s o - - 43922 6247
NOTE: For GEOTECHNICAL SERVICES
Plan arca has been calculated ’

as per BS 6717: Part-1.

.

MUHAMMAD AMEEN NOTES:
LABORATORY MANAGER 1) The laberatory does not take responsibility

for the sample dellvered after office hours,
1) The results pertain to the samples
supplied to the laboratory.
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Civit & Geotechnical Engineers :!Far:l: :h::;
Testing Laboratory e
5213 Darul Aman Sockety, Haider Al Road, Karachi. Kainat Qadeer
PR (027) 34532851 - 34535607 BE /G NED
E-mail . inlo@gectechnicalservices com pk ey Snganaer
Web www.geotechmicalservices.com.pk
CLIENT : M/S CONCEPT LOOP Ref: 9308/02/10/2023
MPRESSIV RENGTH PAVER
S MARKING PLAN SIZE TESTING COMPRESSIVE STRENGTH
NO. AREA (cm) DATE
(sq.cm) (kg/ em) (psi)

1. Grey Pavers 200.00 10x20x 6 02.10.23 32891 4678

2. k) " 2 st 318.08 4524
NOTE: For GEOTECHNICAL SERVICES
Plan area has been calculated i)
as per BS 6717 Part-1.
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LABORATORY MANAGER

1) The laboratery does met take responsibility
for the sample delivered after office hours.

1) The results pertnin to the samples
supplied to the laborarory.
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TEST REPORT
Test Report £, ILD/ ATR -2023-19650 Date: 16-03-2023
1. Name and Address of Client: M/s, Concept Loop
Building No 11 C, Khavaban ¢ Abbassi, Phase VI
DHA, Karachi,
Ref. No: ILDVENQ/-623/2023 Date of receipt: 03-03-2023
2. Description of the Sample:
ftem: Comcrete Paver Mived with 20% Recveled Plastic Content ~ Make: Nil
Lab. Code No:ILD/ ATR 2202119259 Mark ifany: Nil
Condition found on receipt:  Normal
3. Test Performed on: 07.03.2023 - 16.03.2023 Date of sampling: NA,
4. FEnvironmental Conditions: Within Acceptable Limits. Temp:--- Humidity:
{ Where applicable)
L Method Used: ASTM € 373, ASTM E136, UTM 5 kN and Lab developed
6. Measurements & Results: Uncertainty: -
S No Parameter Results
1 Tension Test (Load) 2307N
| 2 Shear Strength 547 psi
3 Water Absorption 7.25%
4 | Fire Rating/ Resistance (750°C for | be) | 6.67 %
3 Flexural Strength 5.65 N/mm
6 | Specific Gravity 1.93 glem’
7. Statement of Compliance: NA,
8. Opinion / Imerpretation (where required): NA,
END OF REPORT
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Testing Laboratory Design Engineer
52/3, Darul Aman Society, Haider Ali Road, Karachi, Kainat Qadeer
Ph  :(021) 34532851 - 34535607 BE. {Cod) NED
E-mail ; info@geotechnicalservices.com pk Design Engnoer
Web : www geolechnicalservices.com pk
CLIENT : M/S CONCEPT LOOP Ref: 2328/07/03/2024
P IV N F BL
S. MARKING SIZE TESTING COMPRESSIVE
NO. (inch) DATE STRENGTH
(psi)
1. 6x8x12 07.03.24 1187
2. Solid Blocks = = 1155
3. 2 5 1405

For GEOTECHNICAL SERVICES

Cﬁ%ﬁ'— NOTES:
1) The laboratory does not take responsibility

for the sample delivered after office hours.
2) The results pertain to the samples

MUHAMMAD AMEEN supplied to the laberatory.

LABORATORY MANAGER
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Refl: 10511C/06/11/2023
OMPRESSIVE STRENGTI OF BLOCK
MARKING SIZE TESTING COMPRFESSIVE
(inch) DATE STRENGTH
(psi)
Solid Block G6x8x12 06.11.23. 343

For GEOTECHNICAL SERVICES
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2} The resnlts pertain to the samples
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TEST REPORT
Test Report #. ILD/ATR-2024-26084-2 Date: 02-02-2024
1. Name and Address of Client: M/s Concept Loop.
Buildi hayaban_e¢ Abbasi vl
RHAZRAR Date of receipt: 11-01-2024

Ref. No: Nil
2. Description of the Sample:

Item: EcoBlock Makc::;‘:lﬂ )
Lab. Code No: ILD/ATR-2024-26084- Mark if any: Nil
Condition found on receipt: Normal )
3. Test Performed on: 15.01.2024 — 01-02-2024 Date of sampling: N.A.
4. Environmental Conditions: Within Acceptable Limits. Temp:---—- Humidity:
(Where applicable)
5. Method Used: ™, ASTM C svelo
6. Measurements & Results: Uncertainty:  =====
Sr. No. Parameters Results
i Tension Test 520 KPa
7. Statement of Compliance: N.A,
8. Opinion / Interpretation (where required): NA.
END OF REPORT

® This test report is based solely on the particular sample(s) supplied by the client and should not be reported in part.

® Sampling has not been performed by the PCSIR Labs and PCSIR doos not aceept the responsibility that the item(s) supplied iv/are truly repasseatative itemiy)
of any balch or stock or entire production.

® While the PCSIR agrees to take every reasonable precaution to ensure validity of its test results, it assumes o Tiability there of beyond the amount of the tie
charged for the analysis/est, ) o

* The party shall assume full csonsibilily for the cthical use of the results in the Lest report and the laborutory shall be held free from any and all
claims, which may result from the use of such data by the client or others,

* After completion of the test report the sample, if required, will be retained for one month until negotiated otherwise.

® The contents of this certificate cannot be, in any manner, used for the publicity of the product or any adh ertiscment.

* Uncertainty of meissurcrents can be provided on request.

Section Incharge Head of g Centre

o

Ph: Director General: +92:21-99261922, ILO. +92-21-99261919
PABX: #92-21- 99261904-11; Fax: +92-21-99261947
Email : dg@pesis-khi gov.pk; ilo@pesit-khi gov.pk
Website: www.pcsargav.pk; www.pesir-khi gov.pk
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TEST REPORT
Test Report #. ILD/ATR-2024-26084-] Date: 02-02-2024
1. Name and Address of Client: M/s Concept Loop.
ildi ¢_Abbasi v
DHA, Karachi
Ref. No: Nil Date of receipt: 11-01-2024
2. Description of the Sample: —
Item: EcoBlock e: Ni )
Lab. Code No: |LD/ATR-2024-26084-1 Mark if any: Nil
Condition found on receipt:  Normal )
3. Test Performed on: 4 - -2024 Date of sampling: N.A,
4. Environmental Conditions: Withi imits. Temp:=—- Humidity:

(Where applicable)
S. Method Used: UTM. ASTM C 1585 & Lab developed
6.

Measurements & Results: Uncertainty: ==

Sr. No. Parameters Results
j Fire Rating
Weight Loss after 3 hrs: 1.053%
7. Statement of Compliance: N.A.
8. Opinion / Interpretation (where required): N.A.

END OF REPORT

* This Icst report |1In.wdsoklymtfn;w‘ﬁcuhrunpkhhmixdbyﬂwdicﬁuﬂduﬂmbemﬁdhpﬂ.

* Sampling has not been pevformed by the PCSIR Labs and PCSIR docs not acoept the responsibility that the item(s} supplicd is'are truly represemtatine item(s)
of any batch or stock of entire production.

* While the PCSIR agrees 1o take every reasonable precaution to cnsure

charged for the analysiviest, _ _
* The panty shall assume full resonsibility for the ethical use of the rosults in te st report and the labogatory shall be held free from any and all

claims, which may result from the usc of such Jata by the clicnt or others. _ _ .
® After completion of the test report the sample. if required, will b retained for one month until negotiated otherwise.
® The contenis of this certificate cannol be, in any mannct, used for the publicity of the product or any adsertisement.

& Uncertainty of measurements can be provided on request.

by
: »&w e
Secfion Incharge Head Centre

Ph: Director General: 492-21-99261922, ILO. +92.21-99261919
PABX: +92.21- 99261904-11; Fax: +92-21-99261947
Email ; dg@pevir-khi gov pk; ilog@pesie-khi gov pk

. * Website: www pesir gov pk; www psit-khi-gov.pk

vahidity of its test results, it assuines no labality there of beyond the amount of the fee
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TEST REPORT

Test Report #. ILD/ATR-2024-26084-4 Date: 02-02-2024

1. Name and Address of Client: M/s Concept Loop. )
Building No. 11 C, Khayaban ¢ Abbasi, Phase VIL

DHA, Karachi )

Ref. No: Nil Date of receipt: 11-01-2024
2. Description of the Sample: i _

Item: EcoBlock Make:__T_NJ_I! )

Lab. Code No: ILD/ATR-2024-26084-4 Mark if any: Nil

Condition found on receipt: Normal .
3. Test Performed on: 15.01.2024 — 01-02-2024 Date of sampling: N.A.
4. Environmental Conditions: Within Acceptable Limits. Temp:--—— Humidity:

(Where applicable)
5. Method Used: UTM, ASTM C 1585 & Lab developed
6. Measurements & Results: Uncertainty: -—-—

Sr. No. Parameters Results
(B Water Absorption 4.20%
7. Statement of Compliance: NA.
8. Opinion / Interpretation (where required): N.A.
END OF REPORT

® This test report s based solely on the particular sample(s) supplied by the client and should not be reported in part,
® Sampling hus not been perfonmed by the PCSIR Labs and PCSIR doces not aceept the responsibility that the ileni(s) supplied isfare 1 T
of any hatch or stock of entire production. Nl e B
® While the PCSIR sgrees to take every redsonable precaution to ensure validity of its test results, it assurmes no lisbi
charged for the analysivies.
* The party shall assume full resonsibility for the ethical use of the results in the test report and the laboruory shall be held free 1 g
claims, which may result from the use of such Jata by the client or o, RO SRRRa)
* After completion of the test repon the sample, if iequired, will be retained for one month untit negotiated othery ise
* The contents of this certificate cannot be, in any manner, used for the publicity of the product of any ady enisenient i %
* Uncertamiy of messurenients can be provided on requet, !

P by , Counter Signatdre
. w ‘\-
Section Incharge Head of'the Centre
Ph: Director General: +92-21-99261922; [LO; +92-21-99261919
PABX: +92-21- 99261904-11; Fax: +92-21.99261947
Email : dg@pesir-khi.gov.pk; ilo@pesir-khi_gov.pk

Website: www, pesir.gov.pk; www.pesir-khi gov.pk

lity there of beyond the amount of the fee
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TEST REPORT
Test Report #. ILD/ATR-2024-26084-5 Date: 02-02-2024

1. Name and Address of Client: M/s Concept Loop
Building No. 11 C, Khayaban ¢.Abbasi, Phase VI,

DHA, Karachi

Ref. No: Nil Datc of receipt: 11-01-2024
2. Description of the Sample:

Item: EcoBlock Make: Nil

Lab. Code No: |LD/ATR-2024-26084-5 Mark if any: Nil

Condition found on receipt: Normal
3, Test Performed on: 15.01.2024 — 01-02-2024 Date of sampling: N.A.
4, Envirormental Conditions: Within Acceptable Limits. Temp:----- Humidity:

(Where applicable)
5. Method Used: UTM, ASTM C 1585 & Lab developed
6. Measurements & Results: Uncerlnlnty i

Sr. No. Parameters Results
e Density 1870 kg/m’
7. Statement of Compliance: N.A.
8. Opinion / Interpretation (where required): N.A.
END OF REPORT

* This test report is based solely on the panticular sample(s) supplicd by the client and'should not be reported in part,
* Sampling has not been performed by the PCSIR Labs and PCSIR docs not aceept the responsibility that the itemy(s) supplied isfare truly representative item(s)
" ofany batch or stock or entire production,
* While the PCSIR agrees fo take every reasonable precaution to ensure validity of its test results, it assumes no liability there of beyond the amount of the fee
charged for the analysis/iest.
® The party shall assume full resonsibility for the ethical use of the results in the test report md the Iaboratory shall be held free from any and all
claims, which may resull from the use of such data by the client or others,
- # Affter completion of the test report the 'bample if required, will be retained for one month until negotinted otherwise.
* ® The contents of this centificate cannot be, in any manner, used for the publicity of the product or iy advertisement, Fis=
i . Uncertainty of measurements can be provided on request, ; R

R T i
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Section Incharge Head of the Centre

Ph: Director General: +92-21-99261922; ILO: +92-21-99261919
PABX: +92-21- 99261904-11; Fax: +92-21-99261947
Email : dg@pesir-khi.gov.pk; ilo@pesir-khi.gov.pk
Website: www.pesir.gov.pk; www.pesir-khi.gov.pk




